Upgrading
Existing Wastewater

Treatment Plants

Case Histories

EPA Technology Transfer Seminar Publication




.
+EPA-625/4-77-005a

UPGRADING EXISTING WASTEWATER TREATMENT

PLANTS—CASE HISTORIES

ENVIRONMENTAL PROTECTION AGENCY @ Technology Transfer

August 1973

For sale by the Superintendent of Documents, U.S. Government
Printing Office, Washington, D.C. 20402



ACKNOWLEDGMENTS

This seminar publication contains materials prepared for the
U.S. Environmental Protection Agency Technology Transfer Program
and has been presented at Technology Transfer design seminars
throughout the Unifted States.

The information in this publication was prepared by Warren R.
Uhte and Richard J. Stenquist, representing Brown and Caldwell,
[...]
activated sludge plant to meet today’s level of treatment reliability and efficiency will make sure
that he has process uniformity and flexibility, positive and independent RAS and WAS control,
adequate primary treatment, independent solids handling, efficient laboratory control, chemical
correction capability, and sufficient aeration air supply and control. If all of these tools are avail-
able, he can fully expect the plant operator to use the relevant operating parameters to produce
an effluent that will always comply with the new EPA secondary treatment effluent requirements.

TRICKLING FILTER PLANTS

Procedures for upgrading trickling filter plants fall into two main categories.
® Modifications to the existing trickling filter or operating procedures
® Provision of additional treatment in conjunction with the existing filters

Upgrading techniques can also be categorized according to whether the principal objective is
handling increased loadings or improving effluent quality. Exceptions can be cited, but internal or
operational modifications are generally used for increased loadings, and additional treatment proc-
esses (other than simple plant expansion) are used to provide improved effluent quality.

Modifications to Existing Filters
Three methods of improving trickling filter performance by modifying existing facilities are
® Use of a different filter media
® Increased recirculation
® Forced-draft ventilation

A fourth, less obvious, procedure involves review of present plant operation with the purpose of
improving performance through better maintenance, proper operating technigues, or equipment
repair. Although this last topic is not covered in this document, it should be one of the first possi-
bilities considered when faced with inadequate performance from a trickling filter plant.*

Alternative Types of Media. A means of greatly increasing the capacity of a trickling filter
plant is to replace rock media with synthetic (plastic) media. Two principal reasons account for the
increased use of plastic media in recent years.

® A large specific surface area, approximately twice that of rock media (27 ft2/ft3 for the
most commonly used material), allows greater slime surface per unit volume, which permits
a higher volumetric BOD loading than can be achieved with rock media.

® The light weight of the media permits construction of filters up to 25 feet deep. The depth
of rock filters is usually limited to approximately 5 to 6 feet.

The high loading capacities and great depth make the use of plastic media advantageous in
plant expansions where space is often limited. In addition, the high allowable organic loading makes
plastic media particularly applicable to treatment of strong industrial wastes. At Stockton, Calif.



(pt. II, case 3), three of six existing rock filters have been converted to plastic media filters that are
designed to remove carbonaceous BOD from combined domestic and cannery wastes during a
portion of the year and oxidize carbonaceous BOD and ammonia-nitrogen during the remainder of
the year.

Principal U.S. manufacturers of synthetic media consisting of corrugated sheet modules are B.
F. Goodrich, Envirotech, Munters, and the Enviro Development Co.

Redwood slats can also be used to replace rock media. Marketed by Neptune-Microfloc, red-
wood media has many of the same advantages as plastic media. Redwood media is often used in the
Activated Biofilter, a proprietary coupled trickling filter/activated sludge process in which the RAS
is returned to the trickling filter influent line.

Upgrading through media substituion may require other plant modifications. Use of plastic
media requires a greater filter depth, which necessitates raising the height of the filter walls. In-
creased pumping capacity or a higher static head will often result, and modifications to the filter
circulation sump may be required.

Recirculation. Increasing recirculation may be another means of improving filter performance.
For lightly loaded filters, increasing circulation means increasing the contact time of the waste in
the filter, and theveby increasing BOD removal. For heavily loaded filters, particularly where high-
strength wastes occur, increased recirculation can provide dilution to maintain aerobic conditions as
well as produce increased flow through the filter to slough biological growth and prevent media

clogging.

Increased recirculation involves installing additional pumps as a minimum. Modified recircula-
tion piping, a modified circulation sump, and increased distributor capacity possibly will also be
required.

Forced-Draft Ventilation. Forced-draft ventilation can be used to prevent anaerobic conditions
in trickling filters. Usually associated with deep plastic filters and strdng industrial wastes, positive
ventilation can be used where natural draft is not adequate to provide sufficient oxygen transfer or
where dead zones occur.

Additional Treatment Processes

Providing additional biological treatment capacity ahead of or behind the existing trickling
filter can mean a substantial improvement in performance. Other types of treatment processes that
can be used with trickling filters are chemical addition and effluent-polishing filtration.

Biological Treatment. Installing a roughing filter ahead of the existing filter can both improve
performance (particularly if plastic or redwood media are used) and increase capacity. Normally, an
Intermediate clarifier would not be used, and all sclids would be removed in the final clarifier.

A polishing filter following the existing clarifier can be used to provide separate-stage nitrifica-
tion. Because solids production in such tertiary applications is low, the effluent can often be applied
directly to a multimedia gravity filter without resultant additional sedimentation.



Installing an activated sludge system downstream from the trickling filter (ahead of the sec-
ondary clarifier) can greatly improve performance. This approach was used at Livermore, Calif. (pt.
11, case 2), to attain nitrification. The roughing filter used ahead of the aeration-nitrification tank

provides a reliability and an operational stability that cannot be achieved with the activated sludge
process alone.

Chemical Addition. Chemicals (aluminum and ferric salts, lime, and polyelectrolytes) are being
used increasingly to supplement trickling filtration.® Chemical addition to the primary clarifiers
will, in addition to removing most of the incoming phosphorus, substantially increase BOD and SS
removal. This technique can relieve overloaded trickling filters, or, where existing filters are lightly
loaded, may allow nitrification to take place.

Alternatively, chemicals may be added before the final clarifiers to reduce secondary effluent
BOD and SS levels. Chemical coagulants can also be used after the secondary clarifiers to improve
final effluent quality. An additional clarification process will be required in this case.

Two factors that should be carefully evaluated when chemical addition is contemplated are
wastewater alkalinity changes and solids-handling capacity.? Addition of metallic salts may deplete
the wastewater’s buffering capacity and reduce the pH to the level where biological activity is
impaired. Caustic soda may need to be added ahead of the trickling filter (for primary chemical
addition) or before effluent disposal to meet discharge requirements. Adding lime to the primary
clarifiers will raise the pH and inhibit biological activity. Recarbonation through addition of CO4
gas can be used to reduce pH.

Adding coagulant chemicals in trickling-filter plants will generate increased guantities of solids.
Further, the sludge will have different characteristics from the sludge produced previously by
primary sedimentation and trickling filtration. Care must be taken that the solids-handling,
-freatment, and -disposal facilities are adequate for the biological-chemical sludge produced.

Tertiary Filtration. Multimedia, rapid sand filtration, originally developed for water treatment,
is being used increasingly as a tertiary wastewater treatment process. Baumann and Cleasby® have
done extensive work on the design requirements of wastewater filtration as opposed to water filtra-
tion. Deep filters, large grain sizes, and high loading velocities permit storage in the filters of a
sufficient quantity of solids to allow reasonably long filter runs. The higher influent-solids level in
wastewater treatment makes more storage capacity necessary.

Effluent quality requirements are usually not as strict for wastewater treatment as for water
treatment, allowing higher effluent turbidities and SS levels to be tolerated. Effluent BOD and SS
levels of about 5 mg/l can be expected with effluent filtration. Chemical coagulation is often used in
conjunction with tertiary filtration.

REFERENCES

1U.S. Environmental Protection Agency, Technology Transfer, Process Design Manual for
Upgrading Existing Wastewater Treatment Plants, Cincinnati, Ohio, Oct. 1974.

2G. A. Horstkotte, Niles, D. G., Parker D. S., and Caldwell, D. H., “Full-Scale Testing of a
Water Reclamation System,”” J. Water Pollut. Cont. Fed., 46, 181, 1974.



3R. E. Finger, ““Solids Control in Activated Sludge Plants With Alum,” J. Water Pollut. Cont.
Fed., 45, 1654, 1973.

4R. C. Brenner, Upgrading Trickling Filters, EPA AWTRL/NERC, prepared for EPA Tech-
nology Transfer Design Seminar Program, Cincinnati, Ohio, rev. Mar. 1974,

5J. E. Laughlin, Upgrading Trickling Filter Units and Upgrading by Chemical Addition,
prepared for EPA Technology Transfer Design Seminar Program, Cincinnati, Ohio, Nov. 19-20,
1974.

6U.S. Environmental Protection Agency, Techndlogy Transfer, Wastewater Filtration: Design
Considerations, Cincinnati, Ohio, July 1974.

10



Part Il
CASE HISTORIES

CASE 1. GREENSBORO, N.C., SOUTH BUFFAI.O CREEK
WASTEWATER TREATMENT PLANT

The original South Buffalo Creek Wastewater Treatment Plant was built in 1931 for an ultimate
population of 37,000, an average flow of 3.25 mgd, and a wet-weather flow of 6.5 mgd. The plant
was adequate generally for the design load, except that the final settling tank, sludge-digestion tank,
and sludge-drying beds were considerably smaller than would be called for by modern practice. These
deficiencies resulted in somewhat less satisfactory treatment than ordinarily would be expected with
this type of plant.

Facilities in the original plant consisted of screens, detritors, single primary and final settling
tanks, two fixed-nozzle trickling filters, a digester, and sludge-drying beds.

By 1956 the flow to the plant had increased to an average of 4 mgd, of which 1.5 mgd were
industrial waste. The total load to the plant was equivalent to that from 52,000 people, and the
treatment efficiency was inadequate. Among the industries contributing to the plant were textile-
dyeing and -finishing plants, an abattoir, a meatpacking plant, a chemical-manufacturing plant, poultry-
processing plants, and metal-plating plants.

The treatment plant was upgraded in 1957-568 by replacement of screening and grit-removal
facilities; addition of one primary settling tank, two trickling filters, two final tanks, and one digester;
conversion of the existing final tank to chlorine contact; and replacement of the drying beds with a
vacuum-filter installation.

Between 1958 and 1964, the industrial biochemical oxygen demand (BOD) contribution to
the plant increased much more rapidly than expected. Industrial BOD rose from 35 percent to over
65 percent, and the overall plant BOD-removal efficiency fell from 90 percent to 70 percent.

To improve handling of the industrial loads one of the original fixed-nozzle trickling filters was
converted into two aeration basins in 1964-66. Conversion involved removal of media and installation
of platform-mounted mechanical aerators. The trickling filters installed in 1957 were retained as
roughing filters ahead of the activated-sludge facilities.

Since the initial conversion, BOD removals have averaged above 90 percent, and have never
dropped below 80 percent.

In 1970, to meet increased loads, the remaining fixed-nozzle filter was converted to aeration
basins using floating aerators.

The current upgrading project includes preaeration, chemical addition for phosphorus removal,
special odor-control measures, improved sludge handling, and effluent polishing with deep-bed filters.
BOD and suspended-solids (SS) removals in excess of 98 percent are expected.

Design parameters of the various plant additions are detailed in table II-1, typical plant-operating

data are given in table II-2, and capital costs of plant upgrading are outlined in table I1I-3. Flow dia-
grams for various stages in development of the plant are shown in figures II-1 to II-5.

11



Included is a possible future upgrading to provide nitrogen removal, should this be required.
This upgrading might involve conversion of the 1957 trickling filters to provide nitrification after the

activated-sludge treatment and addition of biological denitrification.

Table 11-1—Upgrading of South Buffalo Creek Wastewater Treatment Plant, design parameters

1931 (original

Item plant design) 1957 1964-66 1970 1972 proposals
Design parameters:
Design average flow,
mad 3.25 8 8 8 10.7
Design peak flow,
mgd 6.50 16 16 16 21.4
Design BOD,
Ib/day - 21,700 — - 35,500
Design suspended
solids, Ib/day - 18,800 - - 27,000
Phosphorus,
Ib/day — — - — 900
Wastewater treatment:
Screens Mechanical bar Existing bar screen No change. No change. Replace mechanical
screen. replaced by back-raked bar screen by new
mechanical bar screen heavy-duty unit.
with hand-raked bypass
screen.
Grit chambers Two detritors. Detritors replaced by No change. No change. Replace grit-removal
aerated grit chamber. mechanism with
Available air supply: new heavy-duty
50 ft3/min. bucket-type grit-
Grit removal: tubular collecting-and-
conveyor discharging elevating mecha-
to grit box. nism.
Preaeration tank — — — - Volume: 1.1 million
gallons. Available
air supply: 4,000
#3/min.
Primary settlingtanks| Square tank. 0Old square tank retained. | No change. No change. Enclose primary

Phosphorus removatl

Dimensions:
70 ft x 70 ft x
10 ft SWD.
Surface area:
4,900 12
Overflow rate:
670 gpd/ft?

New round tank (80 ft

diameter x 9 ft SWD)
added. Flow equaily

divided between tanks.

Total surface area:
9,900 ft2 Overflow
rate: 800 gpd/ft2

12

tanks with positively
ventilated building
to exhaust air
through odor-
control units.

Addition of facilities
to add lime, alum,
or iron salts
(depending on
results of pilot-
plant studies) ahead
of primary settling
tanks.



Table {1-1.—Upgrading of South Buffalo Creek Wastewater Treatment Plant, design parameters—Continued

Item

1931 (original
plant design)

1957

1964-66

1970

1972 proposals

Secondary
+reatment

Final settling

Chlorination

Effluent filtration .

Residue treatment:

Sludge thickening .

Sludge digestion

Two square (200
ft x 192 ft x 7 ft
deep) fixed-
nozzle, stone
trickting filters.
Media volume:
540,000 ft3.

One rectangular
tank (560 ft x 50
ft x 10 ft SWD).
Total surface
area: 2,500 12
Overfiow rate:
1,300 gpd/ft?

None.

Fixed-cover
digester 60 ft
diameter x 23 ft
SWEG.

Square filters retained,
accepting flow from
old ordinary tank.
Loading: 15-Ib BOD/
1,000 3 of media per
day. Two new round
filters (155 ft diameter
x 7 ft deep) added to
accept flow from new
primary tank. Media
volume 260,000 ft3
loading 36 |Ib BOD/
1,000 13 of media per
day. New filters have
recirculation capacity
of 9 mgd.

Old final settling tank
converted to chlorina-
tion contact tank (see
beiow). Two new
round (105 ft diameter
x 9 ft SWD) tanks
added to handie total
plant flow. Total sur-
face area: 17,300 2.
Overflow rate: 460
gpd/ft2.

Contact tank volume:
25,000 3
Chiorinator capacity:
4,000 Ib/day.

New floating-cover
digester (80 ft diameter
x 30 ft SWD} added as
primary digester.
Existing fixed<cover
digester retained as
secondary unit.

13

Use of square fil-
ters discontin-
ued. Round fil-
ters operated as
roughing filters.
One square filter
converted to two
aeration basins
with combined
volume of
326,400 ft3 and
combined aera-
tion capacity of
200 hp of plat-
form-mounted
aerators.

No change.

No change.

Digestion discon-
tinued. Digesters
retained as
sludge-holding
tanks.

Second square
filter converted
to provide addi-
tional two aera-
tion basins with
360 hp aeration
capacity, giving
total aeration
volume of
655,000 ft3 and
total aeration
capacity of
560 hp.

No change.

No change.

No change.

No change.

No change.

No change.

Preaeration followed
by dual media fil-
tration {design
dependent on
results of pilot-
plant studies).

Flotation thickening
of activated sfiudge
before mixing
with primary-sludge
ftotation unit. Sur-
face area: 250 ft2

No change.



Table I1-1.— Upgrading of South Buffalo Creek Wastewater Treatment Plant, design parameters—Concluded

Item 132; t(g;?ig’:;”)' 1957 1964-66 1970 1972 proposals
Sludge dewatering Sludge-drying New 11 ft-6-in.x 12 ft No change. No change. Recondition existing
beds, area: {arge coil spring vacuum filter and
32,600 2. vacuum filter (430 2 accessories. Replace
surface area) added. fitter media. Pro-
Drying beds relegated vide odor control
to standby role. for sludge-handiing
building
Ultimate disposal. .| Trucked to Trucked to landfill. Trucked to Trucked to No change.
landfill. fandfilt. incinerator.

Table 11-2.—Typical performance of South Buffalo Creek Wastewater Treatment Plant

1957-58 1964-66 1970 Proposed
ltem
Before After Before After Before After After
upgrading upgrading upgrading upgrading upgrading upgrading upgrading
Characteristics of raw waste:
Flow:
Average day, mgd 3.7 4.5 4.9 6.6 6.8 8.9 10.7
Peak hour, mgd 10 115 115 16 16 18 21
BOD:
Average day, mg/| 380 310 290 300 390 390 400
Average day, Ib/day 11,700 11,600 11,800 16,500 22,200 29,000 35,700
SS:
Average day, mg/} 350 240 250 260 290 300 300
Average day, |b/day 10,800 9,100 10,200 14,100 16,500 22,300 26,800
Performance of treatment units:
Average BOD removal, Ib/day:?
Primary 2,300(20) 3,000(25) 3,000(25) 2,500(15) 3,200(15) 4,400(15) 9,000(25)
Trickling filter 4,700(50) 7,400(85) 5,200(60) 5,800(40) 6,600(35) 7,600(30) 8,000(30)
Activated sludge 6,500(80) | 9,000(75) [14,100(85) |16,000{85)
Effluent filter 2,000(75)
Total. 7,000(60) |10,400(90} | 8,200(70) (14,800(90) |18,800(85) {26,100(90) |(35,000(98)
Average SS removal, ib/day: ¢
Primary 4,300(40) 4,500(50) 5,100(50) 4,200(30) 5,000(30) 7,800(35) [13,400(50)
Secondary. 2,200(35) 3,200(70) 2,500(50) 7,100(70) 7,400(65) 8,900(60) (10,500(80)
Effluent filter 2,300(80)
Total 6,500(60) 7,700(85) 7,600(75) [11,300(80) |12,400(75) [16,700{75) |26,200(98)
BOD loading on units (1,000 Ib per t2):
Trickling filter 17 b15/36 b15/36 54 73 95 103
Activated sludge 25 38 26 29
Operating costs, dollars per million
gallons 38.50 52.93 58.91 78.28

3Figures in parentheses indicate percent.

BTwo-stage; see table I1-1.

14



Table |1-3.—South Buffalo Creek Wastewater Treatment Plant, capital costs of upgrading

Capital cost
Date of u di
Pgrading tem Cost at time 1972 cost
of upgrading
Dollars
1957 ... . | Screening and degritting e 45,000 110,000
Rehabilitation of pump and control building . . . . 150,000 365,000
Primary settling . . . . . Co 65,000 160,000
Secondary process . .... . . . .. 330,000 800,000
Final settling . . 135,000 330,000
Chlorination facilities ... ... ........ .. 25,000 60,000
Sludge handling . e e e e 300,000 730,000
Miscellaneous .. . .. . . e .. 150,000 365,000
Total, 1957 . . . 1,200,000 2,920,000
1964-66. ... . Modifications to secondary process. . 200,000 367,000
1970 . Modifications to secondary process. . 100,000 133,000
1972 proposal Renovation of screens and degritting equipment. . 60,000
Preaeration and odor control ... .. .. . 160,000
Enclosure of primary tanks and odor control. . 200,000
Phosphorus-removal facilities . ... . C. 75,000
Effluent filters and aerators - e e 450,000
Sludge handling . . . .. 250,000
Miscellaneous e . 55,000
Total, 1972 proposal o 31,250,000
@Exclusive of engineering and contingencies.
INFLUENT SCREENS & - PRIMARY FIXED
s”’? DEGRITTING '—G 'Qg :‘;IZCZKLLEING @
FACILITIES 7‘::‘;‘ FILTERS
Vart P SLUDGE
"beos | e v
TANK EFFLUENT
OUTFALL LINE
SOUTH BUFFALO
CREEK

LANDFILL

Figure 11-1. South Buffalo original plant, flow diagram.

15



INFLUENT

SEWACE

INPLUENT

sEwAeE

INFLUENT

SEWAGE

/

SCREENS 3
OESRITTIG
FACILIMES

PRIGARY
SETTLING
TAHKS

FIXED
NOZZLE

TRICKLING
FILTERS

FINAL I

SETTLING
TANKS

A SLUDGE
CHLORINE
CONTACT
TANK
sLuber
DEWATERING [
FACILITES EFFLUENT
OUTFALL UNE
T0
SOuUT Fs
SLUDGE CAKE o cHREgi ALo
TO
LANDFILL
Figure 11-2. South Buffalo, following first upgrade, flow diagram.
SCREENS 8 PRIMARY TRICKLING AERATION FINAL
0EGRITTING [ J*~ SETTLING FILTERS BASINS SETTLING
FACILITIES TANKS TANKS
SLUDGE
w
o
=]
=]
P CHLORINE
CONTACT
TANK
SLUDGE
DEWATERING p———
FACILITIES
EFFLUENT
QUTFALL LINE
T0
SLUDGE CAKE SOUTH BUFFALO
TO LANDFILL CREEK

Figure 11-3. South Buffalo, following second upgrade, flow diagram.

CHEMICAL
STORAGE

CHEMICAL
FEED B8 CONTROL

I
|
|
[
|

SCWEE/NS )
DEGRITTING
FACILITIES

PREAERATION
TANK

PRIMARY
SETTLING
TANKS

—

T0

ATMO SPtERE

ODOR REMOVAL

TRICKLING

- OPTINAL

EQUALIZAYION

AERATION

FILTERS

BASINS

SLUDGE

FLOTATION
THICKENER

w
UNITS e
o
o}
it
b
E£XHAUST
AR
SLUDGE SLUDGE
HOLDING DEWATERING (4
TANK FACILITIES

SLUDGE CAKE TO
NORTH BUFFALO
FOR INCINERATION

TO
INFLUENT

HOLDING

TANK

BACKWASH

FINAL
SETTLING
TANKS

EFFLUENT
AERATORS

BACKWASH || EFFLUENT

FILTERS
CHLORINE

CONTACT
TANK

!

EFFLUENT
QUTFALL LINE

TO
SOUTH BUFFALO
CREEK

WASTE

[y

Figure I1-4. South Buffalo, current upgrade, flow diagram.

16



~ 1
| FUTURE BIOLOGICAL |
| DENITRIFICATION
c:fgﬁﬁ:é —-p{  CHEMICAL ! IF REQUIRED
FEED & CONTROL L___..A___._.J
1

r
| '.___L..__
| | FUTURE
]
I

T
J

3

|
| FULTERS l""
| IF REQUIRED |

e —=d
PRIMARY 3] AERATION FINAL
SETTLING 4 BASINS SETTLING
TANKS

{ NITRIFYING

Y

]
|
]
L

y

SCREENS 8 PREAERATION
DEGRITTING '-—G_’ TANK

FACILITIES TANKS
/ EFFLUENT
AERATORS
A
- SLUDGE
To, ODOR REMOVAL
INFLUENT] 0 verst ATMosPaERE UNITS w
-5 ON I
SEWAGE CHAMBER 3 v BACKWASH EFFLUENT
= FILTERS
EXHAUST n FLOTATION
AIR THICKENER ¥
CHLORINE
CONTACT
SLUDGE SLUDGE L TANK
HOLOING DEWATERING [¢
TANK FACILITIES ¢
EFFLUENT
ouTFALL LINE
SLUDGE CAKE TO
NORTH BUFFALO 5°UE’;EEEU:F‘L°
FOR INCINERATION
A
4 To ¢ HOLDING  |g BACKWASH WASTE
TO TRUNK SEWER INFLUENT TANK

FOR TREATMENTAT
DOWNSTREAM FACILITY

Figure I1-56. South Buffalo, future upgrade, flow diagram.

CASE 2. LIVERMORE, CALIF.,, WASTEWATER TREATMENT PLANT

The Livermore Wastewater Treatment Plant was built in 1958 to provide secondary treatment
for a domestic wastewater with an average dry weather flow of 2.5 mgd. The plant included prelimi-
nary treatment and roughing filters followed by 30-day oxidation ponds. Sludge was digested, then
dewatered in lagoons. Effluent was discharged to an intermittently flowing drainage ditch. See figure
I1-6 for plant flow diagram and table II-4 for plant design data. Design effluent limitations were 40
mg/l BODg and 40 mg/l SS. The plant achieved effluents with 45-50 mg/l1 BOD; and 45-50 mg/1 SS,
with no significant nitrification.

The plant was enlarged in 1967 to provide an increased degree of treatment for an average dry
weather flow of b mgd. All existing structures were incorporated in the upgraded plant. The new
plant includes preliminary treatment, roughing filters, activated-sludge secondary treatment, and pre-
and postchlorination. The former oxidation ponds have been converted to the emergency holding
ponds. The existing sludge-disposal system was expanded. Part of the effluent (about 20 percent)
is used to irrigate a municipal golf course, an airport, and adjacent farmland. See figure I1-7 for plant
flow diagram and table II-5 for plant design data. Effluent limitations (Regional Water Quality Con-
trol Standards) were 20 mg/l BODg, 20 mg/l SS, 1 mg/l grease, 5 MPN per 100 ml coliforms (using
5-day median). The plant easily meets these standards (see table II-6 for operating data). Complete
nitrification must be provided to achieve the low effluent baterial count (if nitrification is not
complete, chlorine demand is inordinate because of chloramine formation, and inadequate free
chlorine remains to effect the requisite high levels of disinfection).

The initial plant had a capital cost of $900,000 (1957 dollars), and an annual operating cost of
$102,000 (1968 dollars). Capital cost of the expansion was $1,300,000 (1968 dollars). Annual oper-
ating cost is $270,000 (1972 dollars). Unit capital costs of upgrading are $520,000 per mgd of
increased capacity, or $186 per pound per day of additional BOD; removal.

17



DIVERSION STRUCTURE FOR

PLANT BYPASS FUTURE CHLORINE CONTACT TANK

' I SECONDARY RETURN
CONTROL VALVE
I METS':IE‘S I SECONDARY ¥
Y | PREAERATION
o 2) SEDIMENTATION TANK
TRUNK %9 RIMARY
TANKS P
SEDIMENTATION TANK FILTER CIRCULATION
BAR INFLUENT PUMPS (2]
SCREENS PUMPS
(2)
. SLUDGE CIRCULATION
I
RAW SLUDGE SUMP PUMPS ( 2)
SOUTH TRUNK 24" WASHER

SLUDGE PUMPS
(2)

OXIDATION
PONDS
(2)

EFFLUENT TO

ARROYO

LAS POSITAS

SLUDGE DRYING

WASTE GAS
[—]T_ BURNER _S.T_EM BEDS (4)
____________________ _,T_/ |
R —
GAS CIRCULATION PUMPS (2)
Figure I1-6. Livermore Wastewater Treatment Plant, flow diagram, 1958.
Table 11-4.— Livermore Wastewater Treatment Plant design data, 1958
Design flow, mgd:
Average dry weather 25
Maximum dry weather 45
Peak storm rate . 10
Design loadings:
Population equivalent 28,900
SS, Ib/day:
Per caprta 0.15
Design total. 4,500
BOD, Ib/day:
Per capita 0.20
Design total. 6,500
Preaeration tanks:
Number?@ 2
Width, feet 19
Length, feet 38
Average water depth, feet 1.7
Detention time, hours (one tank). 0.6
Air supplied per tank, ft3/minP 200
Air supplied, ft3/gal 0.12
Maximum hydraulic capacity, mgd. 10

18




Table |1-4.—Livermore Wastewater Treatment Plant design data, 1958—Concluded

Primary sedimentation tank:

Width, feet
Length, feet
Average water depth, feet
Effluent weir length per tank, feet
Detention time, hours. ... . .... ..., ... ...,
Mean forward velocity, ft/min. . . e e e e .. .
Overflow rate, gal/ft2/day at average dry weather flow. e e e ce e
Maximum hydraulic capacity of tank, mgd
Assumed removal, percent:

SS .

BOD

Secondary sedimentation tank® . .. .. . L L L. L oo e e
Trickling filter:
Inside diameter, feet. . . . .. .o . o .
Average depth of filter media, feet. . .o . e
Size of filter media, inches . .
Net area of filter surface, acres e e e e e e
Volume, acre-ft . . e
Circulation ratio to average desngn dryweatherflow . .. ... . ... ... ... .. . . ..
Loading:
Rate per filter, mgd . e e e e e e
Rate per surface acre, mgd . . .
BOD, Ib/day/acre-ft e e e e
Assumed removal, percent, filter plus secondary sedlmentatlon
SS . s e e e e e e e e e
BOD ... .. .. . ...... . . C e

Oxidation ponds:
Total area, acres. . . . e e e e e . e e
Average water depth, feet e e . . . e
Detention time, days. . . e . . e
BOD loading, Ib/acre/day. . . .o . e

19
124

164
1.5
1.4

1,050
10

60
35

3

110
4.25
2-4
0.218
0.92
1.6-3

7.5
34.5
4,600
60

75

37

30
28

80ne preaeration tank used to aerate trickling-filter effluent prior to secondary sedimentation.
b200 #3/min supplied to primary aeration tank and 100 #3/min supplied to secondary aeration tank.
SDetails as for primary, except removals.

19



TO GOLF COURSE
IRRIGATION
PUMP STATION

BYPASS
AIRPORT IRRISATION
EMERGENCY PUMPING STATION CONTROL
WETERING AE::TEISN PRIMARY FILTER CIRC HOLDING BASIN VALVE
FLUMES (2) PUMPS (3) TRICKLING EFFLUENT
TANKS | SEDIMENTATION - METERING
(2) TANKS (2) F':-;TRS STRUCTURE 5 ouTFALL| TO
INFLUENT RAW SLUDGE ARROYO LAS POSITAS
PUMPS (2) SUMP SEC. RETURN ETURM
: SLUDGE PUMP CONTROL VALVE SLUDOE( ,
R X 2
o I WASTE STEAM (2 ACT SLUDGE ‘{ { RETURN punPs SECONDARY CHLORINE
GAS INFL. PUMPS AERATION | SEDIMENTATION CONTACT TANK
au%nzn (2) C SLUDGE TANK
L s e | | s
| L _L_I | | CHLORINE
GA3 CIRC. I '
] PUMP
e e e | el R S |
WASTE ACTIVATED SLUDGE
SLUDGE SLUDGE
LAGOONS (2) DRYING BEDS (4}
Figure 11-7. Livermore Wastewater Treatment Plant, flow diagram, 1968.
Table 1-5.—Livermore Wastewater Treatment Plant, design data, 1968
Design flow, mgd:
Average dry weather 5
Maximum dry weather 10
Peak storm rate 18
Design loadings:
Population equivalent 62,500
SS, Ib/day:
Per capita 0.20
Total 12,500
BOD, tb/day:
Per capita 0.20
Total 12,500
Preaeration tanks:
Number 2
Width, feet 19
Length, feet 38
Average water depth, feet 1.7
Detention time, hours . 0.6
Air supplied per tank, ft3/min. 150
Hydraulic capacity, mgd 10
Primary sedimentation tanks:
Number 2
Width, feet 19
Length, feet 124
Average water depth, feet 9
Effluent weir length per tank, feet. 164
Detention time, hours . 1.5
Mean forward velocity, ft/min. 14
Overflow rate, gal/ft2/day at average dry weather flow 1,050
Hydraulic capacity, mgd 10

20



Table |1-5.—Livermore Wastewater Treatment Plant, design data—Continued

Primary traatment:

Assumed SS reduction, percent . .. ... oo e

SSreduction, Ib/day ... ... ... ...
Assumed BOD reduction, percent.
BOD reduction, tb/day .. .. ... ......

Trickling filters:

Number ... . e e e
Average depth, filter media, feet . . . .
Size of filter media, inches. .. .. ......
Net area of filter surface, acres . . ... ..
Volume, acre-ftper filter. ... .. ... ......

Circulation ratio to average dry weather flow. .. ... ... ... ...

Loading:
Rate per filter, mgd . .. . .....
Rate per surface acre, mgd . ... ..
BOD, Ib/day/acre-ft . ... ..

Assumed BQOD removal, percent . . .

BOD reduction, {b/day

Activated sludge aeration tanks:
Number
Average water depth feat
Width, feet .
Length, feet
Detention time, hours, based on raw sewage flow
Air supplied, ft3/1b BOD removed, ft2/min
Volume per tank, T8 |
Volumetric loading, b BOD per 1,000 ft°
Return sludge, percent

Secondary sedimentation tanks:
Number .
Diameter, feet . . e e
Side water depth, feet.
Detention time, hours, based on average dty weather flow
Qverflow rate, gal per \‘t2 per day at average dry weather flow

Activated sludge treatment:
Assunmted SS reduction, percent
SS reduction, Ib/day
Assumed BOD reduction, percent
BOD reduction, {b/day

Overall plant performance:
Assumed SS reduction, percent
Assumed BOD reduction, percent

Effluent SS, mgh
Effiuent BOD, mg/

60
7,500
35
4,400

110
4.25
2-4
0.218
0.92
15-3

75
34.5
4,400
50
4,000

15

30

160
5.2
1,200
72,000
28
10-100

80
12
275
787

—- DO
1o Gy O

(44}



Table 11-6.— Livermore Wastewater Treatment Plant, design data, 1968—Concluded

Chlorine contact tank:

Volume, ft3 . . 28,000
Detention time at average dry weather flow, hours 1
Table |1-6.— Livermore Wastewater Treatment Plant, operating data, 19713
It Raw Primary Trickling-filter Secondary Plant
em influent effluent effluent effluent effluent
BOD, mg/l:
Mean 213 127 93 9.9 7.3
High 244 156 129 16.9 124
Low 167 106 46 5.2 3.1
SS, mg/l:
Mean 229 79 110 22 13
High 261 98 137 31 19
Low 187 60 74 15 8
Ammonia N, mg/l:
Mean 40.7 32.6 1.68 .14
High 51.1 44 4 6.73 1.3
Low 33.8 225 .46 <1
Nitrate N, mg/l:
Mean 18.5 215
High 20.2 30
Low 16.6 14
Grease, mg/l:
Mean .23
High 46
Low .15
Coliforms, MPN per 100 ml:
Mean 25
High b7
Low 4

@Monthly average. If value not given, item not tested for.

PWhen coliform count exceeded 5 MPN per 100 ml, flow diverted to emergency holding pond. Discharge not resumed unti
count of less than 5 achieved.

CASE 3. STOCKTON, CALIF., REGIONAL WASTE WATER
CONTROL FACILITY

To receive increased flows and meet new requirements established by the California Central
Valley Regional Water Quality Control Board, the Stockton, Calif., Regional Waste Water Control

22



Facility is currently being upgraded in several ways. Improvements include the construction of three
plastic media trickling filters (fig. II-8), each 166 feet in diameter and 21.5 feet deep. These replace
three of six rock filters, each 166 feet in diameter and 4.2 feet deep. The filters operate in two
[...]
Average . ... ...... 16.2 337 229 36 18 84 89 232 56 32 86

aVvolume includes three rock-media plus three plastic-media filters.
bAugust and September.

€January-June, November, and December.



Secondary effluent concentrations in table II-8 represent the combined performance of rock
and plastic media trickling filters. More pertinent data on plastic media trickling filtration were
developed in 1972, when a pilot study was undertaken at Stockton to test the (then) proposed
trickling filters.! A pilot trickling filter was operated to simulate three full-scale filters receiving
Stockton’s wastewater, with the purpose of determining BOD removals and nitrification efficiency.

Figure 11-10 shows BOD removal versus loading for the pilot filter under loadings ranging from
about 10 pounds BOD per 1,000 ft3/day to over 200 pounds BOD per 1,000 ft3 /day. Observed
removals agreed quite well with design removals; 90 percent at 25 pounds BOD per 1,000 ft3 /day
during the noncanning season and 70 percent at 135 pounds BOD per 1,000 ft3 /day during the
canning season.

Because the plastic media trickling filters are intended to remove ammonia during the non-
canning season, information was sought during the pilot study on the nitrification efficiency of the
filters. Table II-9 presents pilot study nitrification results for two loading conditions: light organic
loading, 14 pounds BOD per 1,000 ft3 /day, and the design organic loading, 22 pounds BOD per
1,000 ft3/day. Effluent ammonia-nitrogen concentrations averaged 1.0 mg/l for the former loading
and 2.0 mg/1 for the latter. Organic nitrogen removal was low, reflecting the short contact times in
the trickling filter.

Cost and Schedule

The construction cost for modifying the Stockton secondary treatment facilities was about
$3,700,000, and included converting three filters to plastic media, modifying the trickling filter
distribution structure, and adding to piping and pumping capacity. Construction was started in
January 1973, and the first of the three plastic media filters was placed in operation in July 1973
before the start of the canning season. The other two filters were placed in operation near the end
of 1973.

CASE 4. SACRAMENTQO, CALIF., CENTRAL WASTEWATER
TREATMENT PLANT

In early June 1973, the County of Sacramento, Calif., requested that the joint venture of the
consulting engineering firms of Dewante and Stowell and Brown and Caldwell determine what could
be done to improve the operation of its Central Wastewater Treatment Plant. This 25-mgd,
complete-mix activated sludge plant, which discharges its effluent into the Sacramento River, had
been unable to meet disposal requirements during the spring of 1973 at flows of less than 15 mgd,
and had indicated a complete inability to handle seasonal wastes from the local canning industry
during the previous years. The major concern in the early summer of 1973 was whether the can-
neries would be forced to curtail their 1973 operations because of the County’s inadequate sewage
treatment capabilities.

The description of the problems involved in the activated sludge process, the modifications
undertaken for their correction, the methods employed to complete these modifications before the
canning season, and the operational results of the corrections provide insight into the design and
operation of a successful activated sludge process. The experience related herein provides an oppor-
tunity to observe the reaction of a major activated sludge treatment plant to process changes. It
presents the designer and operator with conclusions that have direct applicability to other full-scale
situations.

28



T T 1 T I T T T 11 1T ] T ] T | " ]!
ONCANNING SEASON
L DESIGN VALUE -
o (o}
= 801 CANNING SEASON 7]
QL
o DESIGN VALUE
Q -
« )
<_lt" o)
3 60 0 -
= (o]
w
ﬂ:m u Shaded points indicate 7
8 nitrification suppressed.
foa) 40 Curve drawn for carbonaceous —
BOD removal.
™ T
ol ¢ v by by by b by by b

0 20 40 60 80 100 120 140 160 180 200 220

ORGANIC LOADING, Ib BODg per 1,000 t3/day

Figure 11-10. Stockton pilot trickling-filter performance.

Description of Plant

The Central Wastewater Treatment Plant began operating in 1960 as a trickling filter plant
with a design capacity of 8 mgd. In 1964, the plant was upgraded when two oxidation ponds for
further treatment of the plant effluent were installed. The plant was expanded in 1969 to its
present capacity and converted to the complete-mix activated sludge process.

On July 1, 1972, one-half of the flow of County Sanitation District No. 1 was diverted from
the city of Sacramento main plant to the central plant. This flow included approximately 4 mgd of
a 5-day-per-week industrial waste, about 23,000 pounds per day (based on dry-solids) of digested
primary sludge and waste activated sludge transferred from other plants within the county’s system,
and up to 8 mgd of seasonal cannery wastes. In 1973, these cannery wastes were found to include
over 7 tons per day of mostly inert solids (mud). Much of this mud was infected with filamentous
Thiothrix organisms, which caused bulking in the activated sludge process. The 1972 diversion in-
creased the plant’s average annual flow to almost 15 mgd, and marked the beginning of many
operational problems.

Table 11-9.—Steady-state nitrification results, Stockton pilot trickling-filter study

Concentration, mg/i Removal, percent
Loading,
Ib BOD/1,000 Influent Effluent
Date fta/day NH,-N TKNE NH3-N TKN2 NH3-N TKN2
Oct. 23, 1972 to Nov. 21,
1972 . 14 16.5 27.8 1.0 9.9 94 64
Nov. 27, 1972 to Dec. 13,
1972 .. 22 17.5 28.9 2.0 11.0 89 62

aTKN = total Kjeldahl nitrogen = ammonia-nitrogen plus organic nitrogen.

29



Treatment at the central plant in June 1973 consisted of primary sedimentation in two clar-
ifiers, each 100 feet in diameter and 8 feet deep; carbonaceous oxidation in four 120,900-ft3,
complete-mix activated sludge aeration bays; secondary sedimentation in four clarifiers, each 115
feet in diameter and 12.5 feet deep; and effluent polishing (as required) by the two 14-acre tertiary
oxidation ponds. Chlorination was provided for pretreatment odor control and posttreatment disin-
fection. The chlorination system was not enlarged in 1969, but its capacity and flexibility were
upgraded during the summer of 1973 to provide additional treatment capacity and to allow use of
chlorine for bulking control with the return activated sludge system.

Operations Before Modifications

In May 1973, the central plant treated 13.8 mgd with an influent concentration of 297 mg/1
BOD and 321 mg/l SS. Plant effluent for the month averaged 27 mg/l BOD and 49 mg/l SS, for a
90.2- and 84.7-percent removal efficiency, respectively. More important, daily effluent concentra-
tions for BOD and 8S exceeded 90 mg/l three fimes, and the monthly effluent concentration for S8
exceeded 30 mg/l. SVI’s for the month averaged 360 mg/l. Effluent variability made it impossible to
maintain reliable disinfection. On June 4, 1973, the State regulatory agency responsible for mon-

itoring plant effectiveness indicated concern over plant operations and expressed a determination to
set new waste discharge requirements that would necessitate immediate improvements.

Major Problems With Existing Operations
Three major problem areas were apparent. These were
® The unstable activated-sludge process
® The inadequate solids processing and disposal system
® The unknown magnitude of industrial waste loadings

Except to note how these last two items relate directly to the operation of the activated sludge
process, this case history deals only with the successful upgrading of the activated sludge system.

Activated Sludge Process Problems
Six problems affected the stability of the activated sludge system.
® Inability of plant aeration and settling components to operate as a single system.

® Inadequate control of return activated sludge (RAS) rates

Inability to maintain regulated waste activated sludge (WAS) rates

Lack of chemical feed facilities to improve mixed liquor settling and control filamentous
growths

Difficulty in maintaining sufficient dissolved oxygen (DO) in the aeration tanks

Variability of mixed liquor flows to final clarifiers

The magnitude of each problem was increased by the interrelationship between the process variables
involved.

30



Single-System Operation. Figure I1I-11 presents a schematic layout of the activated sludge
process flow system at the central plant as of June 1973. As the primary effluent flowed into the
aeration bays, distribution was controlled only by the hydraulics of the Y channel and aeration bays
and the position of the inlet slide gates. Once the primary effluent was distributed, there was no
way, as long as all facilities were in service, for this distribution to be changed or for any inter-
mixing to take place. This was true regardless of the position of the H channel isolating slide gates.

In addition to the isolation caused by the hydraulics of the process flows, the RAS flow from
each secondary clarifier was returned only to its related aeration bay (see fig. II-12). This system
assured that each aeration-bay/secondary-clarifier combination operated as its own separate acti-
vated sludge process. As a result of this loading irregularity and the resulting nonuniformity of the
process, the plant operators were faced with the task of operating not one, but three or four acti-
vated sludge processes depending on the number of bay-clarifier combinations in service. This was a
major obstacle to efficient operation.

RAS Control. In June 1973, RAS flow rates between secondary clarifiers and aeration bays
(fig. 11-12) were controlled by 12 airlift pumps, 3 in each bay. These pumps were designed to
operate directly in the mixed liquor within each bay. The pump discharge weir was located 6 inches
below the nominal working water surface of the bay. A sliding splash cover provided both backflow
protection when the pump was out of service and the diversion necessary to direct the flow out into
the bay when the pump was in operation. No method had been provided to measure the actual
quantity of material being pumped through the system. Thus, there was no way the operator could
really know the RAS flow. Further, the common air supply meant that whenever the aeration air
supply was changed to meet the oxygen requirements within an aeration bay, the airlift pumping
rate was also changed.

WAS Control. June 1973 WAS flow rates were designed to be controlled by adjustable,
downward-opening slide gates in 2 common sludge control box (figs. II-12 and II-13). Side streams
from each sedimentation tank RAS system were piped to individual compartments within the
control box. Each compartment was provided with an isolating inlet mud valve and an adjustable

BOTTOM OPENING
INLET SLIDE GATE

(rvpicaL 0F 12) 7Y CHANNEL /—PR!MARY EFFLUENT
-y I —— 4 —— 1
po-=-¢ =T
U | T 7 7 T 7T 7 T 7T T
< AERATION BAYS
w
> 1 2 3 4
-
o OVERFLOW WEIRS (TYP EACH BAY)
w \ 1 7
& £ Cifi ‘ Or Z) O
x ISOLATING L| H CHANNEL H ISOLATING
< MIXED MUD VALVE SLIDE GATE
; L IQUOR (Tye OF ) L—MIXED LIQUOR~— {TYe. OF 3) MIXED LIQUOR
a.

Y Y
2 3
SECONDARY CLARI!FI/ERS

Figure 11-11. Schematic layout, Sacramento process flow system.

SECONDARY EFFLUENT

31



/~RAS AIR LIFT PUMP (TYP. OF (2)

/ ]
¢ § 1Y 9 @19 LY 99
1 2 3 4
AERIATI!IJON BA|YS ]
u
1 i3 LLr L
- H SLUDGE
CONTROL
BOX
A
w
[93}
= <
[1a9
1 4
SEC NERS
6"(15.24 cm) WAS METER
MAX CAP 2500 GPM(157.8 |/sec)
d—mm WAS TO GRAVITY THICKENERS
Figure 11-12. Schematic layout, solids flow system.
AERATION
AR == SLUDGE CONTROL BOX
PRIMARY L C'ifﬁééi‘l??ﬁca MIXED EFFLUENT LAUNDER
EFFLUENT T Liauon /
Y RAS LIFT PUMP CHA — 16,0 1t(4.88m)
CHANNEL (TYP OF 12) PN / =L waTER l—“‘?—x'
14,33 1t " SURFACE (\
g l=<h { m)
MUD SECONDARY
AERATION VALVE ;
BAY rooer S LARIFIER
SADJUSTABLE HYDRAULIC
i @ SLIDE COLLECTION
= GATE) ARM (2 / TANK)
P OF 4
T TYP OF 4 L[[\ PN P -,
LMs ~— RAS

r:s&sﬁ—»%

Figure 11-13. Hydraulic profile, waste activated sludge removal system.

32



slide gate. Slide gate discharges were directed to a common control box sump from which two
variable speed WAS pumps took suction. WAS pump speed control was regulated by the WAS level
in the control box sump. A 6-inch, 2,500-gal/min capacity, magnetic flowmeter was provided to
record the WAS pump discharge flow.

WAS side streams from the RAS systems could not be stabilized, and consequently waste rates
were impossible to maintain. The hydraulic section shown in figure II-13 indicates how this problem
occurred. The hydraulic head in the sludge control box varied in relationship to the quantity of
flow being pumped through the RAS system. The friction head loss through the secondary clarifier
hydraulic collection arms was said to approach 1.5 feet at a 100-percent RAS flow rate. With the
additional pipeline friction involved, it is probable that at the 100-percent rate the head losses to
the control box exceeded the 1.67-foot hydraulic limitation necessary to assure WAS flow over the
fixed bottom lip to the adjustable slide gate opening.

These conditions, when coupled with the difficulty in determining the rate of RAS flow and in
maintaining its stability, made it impossible to keep a uniform WAS flow rate to the gravity thick-
eners. This, in turn, made it impossible to determine the most efficient way to operate these
thickeners. Consequently, the solids treatment and disposal systems were frequently overloaded

with dilute waste activated sludge, and the solids retention time within the activated sludge process
was uncontrollable.

Chemical Feed Facilities. Except for a minor iron supplement system, no activated sludge
chemical feeding facilities were provided at the central plant. By early June, however, a contract
had been awarded for the installation of a sludge-bulking-control chlorination system. This work,
however, was part of a major modification to the plant’s chlorination system and was not scheduled
to be in operation until the end of August 1973.

Aeration Air Control. Figure I1-14 shows the schematic layout of the air distribution system to
one of the four aeration bays. To adjust the air feed to the aeration bays, it was necessary to
operate 32 air distribution pipeline valves (8 per bay) and from 4 to 12 RAS airlift pump supply
control valves (up to 3 per bay). Unless all valves were adjusted at the same instant, readjustment
for a new air feed rate required several readjustments for each valve. Plant operators reported that it
was not unusual for them to spend up to 4 hours readjusting the entire system when such a feed-

RAS, A3|581_AIYF)T Y CHANNEL AGITATION AIR7
LN T
1
N ~ SPARGER
\\ N g \\ \\ \\ W\ \< DIFFUS 0N
(Tvp. 24
™~ ~N
\\ \\ \‘\ \\ \\ \> . . PER BAY)
AJERA T I|ON BAY
N ~ ™~ ~N \ N
\\ \\ N N N ™ D RN
4 ; j4 i ) A ) d w
.7 i T i i ™ S

AERATION AIR PIPELINE
AIR DISTRIBUTION

PIPELINE (TYP 8 PER BAY)

Figure il-14. Schematic layout, aeration air distribution.



rate change was required. As the plant loads often changed significantly over a period of several
hours, such feed-rate changes were required often to attempt to operate all systems at optimum

efficiency. That the plant was operating as separate, multiple activated sludge plants compounded
this problem.

Agitation air for the Y channel was also supplied by the aeration air system and, consequently,
was also subject to the variations described above. The Y channel agitation air diffuser was installed
about 2 feet off the bottom of the channel and the area beneath the diffuser seemed to be always
filled with septic debris. The H channel required no agitation air because it usually operated at a
minimum water level.

Final Clarifier Operation. The major immediate problem affecting the plant’s effluent quality
was the inability of the circular secondary clarifiers to retain the suspended solids (fig. II-15).
Several times a week significant quantities of activated sludge were lost with the effluent. This loss,